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CERTIFICADO DE CALIDAD / .

=

Ternium MILL TEST CERTIFICATE
TERNIUM MEXICO, S.A. DE C.V. Fecha de Emisién/ Date of issue No./ Document number
R.F.C. TME-840710-TR4 ({DMA) 19/3/2010 0627164788
Av. Universidad No. 992, Colonia Cuauhtémoc, Sar Nicols de los Garza, N.L., Cdédigo Postal )
66450 0627164788
Teléfonos: +52(81)8329-8500 ) 0627164788
www_ternium.com '
Cédigo cliente/ CustomeriD Pedido No./ Sales order Orden de compra/ Purchase order
232500 0603356290 7843 s
Cliente/ Customer : Remisiéry Delivery

PLASA ANAHUAC Y CIAS. SA. DECV. i 0627164788

TULTITLAN, EDO. DE MEXICO
99999

Medio de Transporte/ Means of transportation
' Ferrocarril

Descripcién de mercaderias/ Goods description

. RFR
. Datos Generales / General Data
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length Capa/Thickness
< oid. Coating Thickness mm |-
/in

L kg Ib in mm m ft oz/ft2 g/m2

779932-000 90522 . N/A, 9435 20800 0.89/0.035 48.11 1221.99 0 N/A N/A NIA

779932-010 90522 N/A 9255 20404 0.89/0.0349 48.11 1221.99 0 NiA N/A N/A
) - Datos Generales / General Data

No. Rollo/Coil | Colada/Heat TSIST (1) |{No. Parte/Par Destripcién/Description Norma de Grado/Grade
id. Calidad/Quality
- Norm
779932-000 80522 N/A N/A NIA SAE1008 N/A,
779932-010 00522 N/A N/A . NIA SAE1008 N/A
» . .

1. TS: Tratamiento sunerﬁciai: Aceitado, Sellado / ST. Superficial treatment, Qiled, Stenciled,etc 2. LE: Limite elastico / YP: Yield Point 3, RT: Resistencia a la tension / TS: Tensile Strenght

4. RB: Rockwell 8 ’ 5. LKLL Limite Inferior { Lower Limit 6. LS/UL Limite Superios / Upper Limit

Observaciones / Comments ) ClLIID#

NIA ,

N Firma / Signature
Cerificamnos que el matenal aqui desciito ha sido i ¥ do por p ! avlorizado independi del area ) X . e X A" . # Ju—
dar aétura con resultadds satisfattorios en contordancia con [ nome aniba descita’ ™ ’ - e T e .
We here cerify that the material described in here has been tesled and inspacted by authorized perscnal indperkdent from % ’)”fa-w
the manufacturing deparirment with satisfactory results in accordance with requirements ofthe above specification .
: ' Ing. Antonio Mani f
Ternium Labs
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ATerniam|

TERNIUM MEXICO, S.A.DEC.V.

R.F.C. TME-840710-TR4

Av. Universidad No. 892, Colonia Cuauhtémoc, San Nicolds de los Garza, N.L., Cédigo Postal
66450

Teléfonos: +52(81)8329-8500

CERTIFICADO DE CALIDAD /
MILL TEST CERTIFICATE

Fecha de Emisién/ Date of issue
(DMA) 19/3/2010

0627164788

0627164788

No./ Document number
0627164788

www.ternium.com

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)

No. Rollo/Coil | Colada/ C Mn P S Al
id. Heat

779932-000 90822 0.060 | 0.390 | 0.010 | 0.004 | 0.029

Calidad del Acero / Steel Quaisty (Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil |  Coladaf Mn P 5 Al

id. Heat
779932-010 90522 0.060 | 0.390 | 0.010 | 0.004 | 0.029

2. LE: Limite elastice / YP: Yield Point

3. RT: Resistencia a la tensién / TS: Tensile Strenght

1. TS: Tratamiento superficial, Aceitado, Sellado ! ST Superficial reatment, Qiled, Stenciled,elc > 1

4 RB: Rockwell B 5. LILL Limite Inferios / Lower Limit 8. LS/UL Limite Superior f Upper Limit

Observaciones / Comments Ci/ID#

NIA

Firma / Signature
Certi que el ial aqui ha sido inspecci por parsonal aulorizadomdependcente del 4rea L on ol Y . . m——
de manufa con tistactorios en bahcortanch eonlanomwarﬁbaaescm Tt T . G
‘We here certify that the material described in hare has been lasted and by od | indpendent from )
the manufacluning depament with sati ¥ results in rd with req of the above spacifi
Ing. Antanic Mani )

Temiurm Labs




